Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)

F951105

TABLE OF CONTENT

Page00-TOC

Page Number

01-000-TOC
02-000-TOC
03-000-TOC
04-000-TOC
05-000-TOC
06-000-TOC
07-000-TOC
08-000-TOC
09-000-TOC
10-000-TOC
11-000-TOC
12-000-TOC
13-000-TOC
14-000-TOC
15-000-TOC
16-000-TOC

Page Title

ENGINE, FUEL AND EXHAUST SYSTEM
AXLES

STEERING SYSTEM

DRIVE TRAIN SYSTEM

COMPRESSED AIR SYSTEM
HYDRAULIC SYSTEM

ELECTRICAL SYSTEM

CAB

AIR CONDITIONING AND HEATING SYSTEM
CHASSIS

WHEELS

IMPLEMENT LIFT SYSTEM FRONT
IMPLEMENT LIFT SYSTEM REAR
LINKAGE

PRECISION FARMING SYSTEMS
ACCESSORIES

Page Reference

01-000-TOC
02-000-TOC
03-000-TOC
04-000-TOC
05-000-TOC
06-000-TOC
07-000-TOC
08-000-TOC
09-000-TOC
10-000-TOC
11-000-TOC
12-000-TOC
13-000-TOC
14-000-TOC
15-000-TOC
16-000-TOC



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
F50908

/ 806050

Page 01-0001

Ref 1684556



Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)

F951105

CRANKCASE

Page01-0001

Item Part Number

72611758
72627976

1 72614626

2 72451992
3 72451993
4 72315438
5 72439867
6 72439874
7 72315442
8 72485225
9 72315444
10 72451995
11 72614627
12 72325325
14 72315799
18 72431135
19 72614628
20 72415821
30

185 72325403
242 72325276

Qty Description Technical Specification

Ay

= = =
coRrRrgrRroRrPRPRPPwNER

Comments

UP TO ENGINE S/N
12034362

ENGINE TTCD7.8L6
FROM - UP TO MACHINE S/N
951/101 - 951/4999

ENGINE NA TTCD7.8L6

FROM MACHINE S/N

951/5000

CRANKCASE

><2-30

SCREW

ADAPTER BUSH

PLUG SCREW DIN 908 M14X1,5-ST
SEALING WASHER DIN7603-14X18-CU-VERZ
SEALING WASHER

PLUG DIN 908 M22X1,5-ST
SEALING WASHER 26X31

PLUG SCREW DIN 908 - M26 X1,5- ST

BEARING BUSHING

FEMALE BEARING

CORE HOLE PLUG

PLUG DIN 7604 AM14X1,5-A3L
LOCKING PLUG

CYLINDER LINER

SEAL

NOT AVAILABLE IN SINGLE PARTS
SAFE.LOCK AGENT
INSTALLATION AIDS



https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
F50908

/ 806050

Page 01-0002

Ref 2307192



Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999) F951105

CRANKCASE

Page01-0002

Item Part Number

72611758
72627976

1 72629722

2 72451992
3 72451993
4 72631864
5 72439867
6 72439874
7 72631865
8 72485225
9 72625841
10 72451995
11 72614627
12 72325325
14 72631866
18 72431135
19 72628452
20 72415821
30

185 72416485
242 72325276

Qty Description

[EnY

= = =
corRrRPrgrRroRrPRPPRPPwNER

Comments

FROM - UP TO ENGINE S/N
12034363 - 12315126

ENGINE

FROM - UP TO MACHINE S/N
951/101 - 951/4999
ENGINE

FROM MACHINE S/N
951/5000
CRANKCASE
><2-30

SCREW

ADAPTER BUSH
PLUG SCREW
SEALING WASHER
SEALING WASHER
PLUG SCREW
SEALING WASHER
PLUG SCREW
BEARING BUSHING
FEMALE BEARING
CORE HOLE PLUG
PLUG SCREW
LOCKING PLUG
CYLINDER LINER
SEAL

NOT AVAILABLE IN SINGLE PARTS
SAFE.LOCK AGENT
INSTALLATION AIDS

Technical Specification

TTCD7.8L6

NA TTCD7.8L6

DIN7603-14X18-CU-VERZ

DIN908-M22X1,5
26X31



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
F50908

/ 806050

Page 01-0003

Ref 2594690



Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999) F951105

CRANKCASE

Page01-0003

Item Part Number

72611758
72627976

1 72629722

2 72451992
3 72451993
4 72631864
5 72439867
6 72439874
7 72631865
8 72485225
9 72625841
10 72451995
11 72614627
12 72325325
14 72631866
18 72431135
19 72628452
20 72415821
30

185 72416485
242 72325276

Qty Description

Ay

= = =
coRrRPrgrRroRrPRPRPPwNER

Comments

FROM ENGINE S/N
12315127

ENGINE

FROM - UP TO MACHINE S/N
951/101 - 951/4999
ENGINE

FROM MACHINE S/N
951/5000
CRANKCASE
><2-30

SCREW

ADAPTER BUSH
PLUG SCREW
SEALING WASHER
SEALING WASHER
PLUG SCREW
SEALING WASHER
PLUG SCREW
BEARING BUSHING
FEMALE BEARING
CORE HOLE PLUG
PLUG SCREW
LOCKING PLUG
CYLINDER LINER
SEAL

NOT AVAILABLE IN SINGLE PARTS
SAFE.LOCK AGENT
INSTALLATION AIDS

Technical Specification

TTCD7.8L6

NA TTCD7.8L6

DIN7603-14X18-CU-VERZ

DIN908-M22X1,5
26X31



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
F50909

/ 606050

Page 01-0004

Ref 1684570



Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999) F951105
CRANKCASE Page01-0004
ltem Part Number Qty Description Technical Specification

Comments

PISTON COOL.NOZZLE

1 72614629 6 PISTON COOLING JET
2 72605244 6 HEXAGONAL HEAD BOLT  M8X35



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
41319

Ref 1684613 Page 01-0005



Fendt
FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)

CRANKCASE

F951105
Page01-0005

ltem Part Number Qty Description Technical Specification
Comments
LOCKING PLUG

1 72485243 1 COREHOLEPLUG

242 72381391 1 THREADLOCKER LOCTITE 243 10ML



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
41284

7 W , \ p ” "

,, Yo g AN S N, X

A a7 XA % . @

) T e P o T

S VRS LSRAY R Y/ 2

/ r/ RN H\ SN / w\ w i Py lx\\\ —

Bk W) A L7 275 . = >
2 : Ny g2/ 7 = WY =% N

RIS /==Vieyi i SR

s = 27

% 7

Ay P

8ZLr0

Page 01-0006

Ref 1684657



Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999) F951105

CRANKCASE Page01-0006
ltem Part Number Qty Description
Comments

LOCKING PLUG

1 72484231 3 BALL
2 72611452 3 LOCKING PLUG



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
F51577

M~
M~
mn
—
[Te)
o

~

Ref 1948599 Page 01-0007



Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999) F951105

CRANKCASE

Page01-0007

Item Part Number

2 72315799
3 72439867
4 72431648
5 72416472
6 72438057

72657640

Qty Description

Comments
BLANKING PARTS

PLUG

NOT NEEDED WITH AIR BRAKE
SEALING WASHER

NOT NEEDED WITH AIR BRAKE
COVER

NOT NEEDED WITH AIR BRAKE
SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
HEXAGONAL HEAD BOLT

NOT NEEDED WITH AIR BRAKE
UP TO 2017-08

HEXAGONAL HEAD BOLT

NOT NEEDED WITH AIR BRAKE
FROM 2017-09

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN7603-14X18-CU-VERZ

M10X20

M10X16



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)

25548786-M-1

25548786-M-1

Page 01-0008

Ref 2595631



Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)

F951105

CRANKCASE

Page01-0008

Item Part Number

2 72631866
3 72439867
4 72657732

6 72657640

Qty Description Technical Specification

Comments

BLANKING PARTS
FROM ENGINE S/N
12162508

PLUG SCREW

NOT NEEDED WITH AIR BRAKE

SEALING WASHER DIN7603-14X18-CU-VERZ
NOT NEEDED WITH AIR BRAKE

COVER

NOT NEEDED WITH AIR BRAKE

HEXAGONAL HEAD BOLT M10X16



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
F50910

050910

Ref 1684711 Page 01-0009



Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999) F951105
SET OF GASKETS - MOTOR Page01-0009
ltem Part Number Qty Description
Comments
1 72614630 1 SEALKIT
WITHOUT CYLINDER HEAD GASKET
WITHOUT
SEAL

OIL SUMP



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
41330

041330
Ay
I
9

Ref 1684775 Page 01-0010



Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)

F951105

CRANKCASE BREATHER

Page01-0010

Item Part Number

1

2
3
5

()]

72487609

72454982
72315090
72437250

72325293

72607524
72452001
72455795
72323517
72485771

72315101
72452004
72325300

Qty Description

1

2
3
1

RPRREN N

e

Comments

RETURN LINE

><2,3,10

PIPE CLAMP

SEALING WASHER
BREATHER

><9

HEXAGONAL HEAD BOLT
M8X30

HOSE CLIP

RUBBER HOSE

SEAL

BANJO BOLT

LOCK VALVE

><13,14

SEALING WASHER
ADAPTER

HEXAGONAL HEAD BOLT
M6X12

Technical Specification

DIN 7603 A12X15,5-CU

M8X30

DIN 7603 A22X27-CU

M6X12



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
35675

GL9GED

Page 01-0011

Ref 1700388



Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999) F951105
CRANKCASE BREATHER Page01-0011
ltem Part Number Qty Description Technical Specification
Comments

BREATHER TUBE

1 72311167 1 HOSECLIP
2 72450415 1 HOSE L=900 DIN73411-22X3,5 R



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
41280

2 & °
A
A
AL\ /\J -
= ", D J—
I Y LS uNMMMMMW
DO o . o/J o
\30\\ /,/ ) S N
AY ; oS — ~
b A1 S} W
ol EP=N S s
\oﬂ/// SO s T
‘\xQ\ ,ox\\%v / y S e /7
A A7, oo 4
o ~ \N\J\\aﬂ\ \\0 / Y
/gl // s~ \:Qb L Ly
A 7L Ve T
) 30\ / \\\\NMJALWL\.\ T 7 H o
_@& ; e/ ~ \J\ ‘Mm(\\‘

el T
BN % Lty ) L g
SN GETE S v Yy
\QEPR\H\ a =7 \ A\/ s @& e
e \ v o

;\\\\ \\

082L¥0

Page 01-0012

Ref 1684849




Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999) F951105
FRONT COVER Page01-0012
ltem Part Number Qty Description

Comments

INTEGRATED OIL PUMP

1 72485249 1 CRANKCASE END COVER
><2
2 72485251 1 SHAFT SEAL



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
40931

T
PR AN

, 20 g MWW
y QRN
a0 \Y
ST
{
& (Y
:
7

Vi \
20) . S RS
4 C s L R -1
i ,OO\ ! VIR, W&MWJ L
Am, Ve ESD OF g T Ny
S& a5
RN el e LT e

NN T S e R /S
\ - [ =y LA e
WA S AT = =TV

7 —_ /

e AN

L€6070

Page 01-0013

Ref 1684933



Suggest:
For more complete manuals. Please go to
the home page.

https://www.ebooklibonline.com

If the above button click is invalid. Please
download this document first, and then
click the above link to download the
complete manual.

Thank you so much for reading


https://www.ebooklibonline.com/downloads/fendt-930-na-s4-951-00101-05000-wam951xxx00f05001-99999-tractor-parts-catalogue-manual-instant-download-part-no-f951105/

Fendt

FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)

F951105

FRONT COVER

Page01-0013

Item Part Number

1
2

3
4

72605244
72452006

72325352
72452007

264 72438062

Qty Description

w

Ay

Technical Specification
Comments

FASTENINGS

HEXAGONAL HEAD BOLT  M8X35
HEXAGONAL HEAD BOLT

M8X70

TENSIONER BUSHING

SEAL

SEALING COMPOUND



FENDT 930NA S4 (951/00101-05000) (WAM951XXX00F05001-99999)
F50911

/ 116050

Page 01-0014

Ref 1685027



https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com





